STATE OF CALIFORNIA = DEPARTMENT OF TRANSPORTATION ~ District 1 Eureka Materials Lab

PORTLAND CEMENT CONCRETE TEST REPORT

Dist. Contract No. Activity MSA Lab Number
1 P
Date Received Date Reported
Resident Engineer Phone No. Fax No.
Structures Representative Phone No. Fax No.
Date Type | TOTAL Area LBS. PER Sq. IN.
of Sample No. Age | of of | Individual Individual
Test Bresk |  LOAD | Cylinder| Cylinder Test *
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